
 

 

 

 

 

 

 

 

 

 

 

 

BACA GRANDE WATER AND 

SANITATION DISTRICT 

WATER & SEWER MASTER PLAN UPDATE 

 

 

 

 

   

 

 

AUGUST 2022 



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 

 

 

 

 

 

 

 
WATER & SEWER MASTER PLAN UPDATE 

FOR 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 

 

PWSID: CO-0155200 

CDPS PERMIT NO.: CO-0046914 

 

 

 

 

 

 

AUGUST  2022 

 

EE JOB NO.: 0098.0009



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

i 

TABLE OF CONTENTS 

 
1 EXECUTIVE SUMMARY .................................................................................................................................. 3 
[...]
permit became effective on December 1, 2019 and will expire November 30, 2024. The facility is permitted 

at a hydraulic loading of 150,000 gallons per day (gpd) and an organic loading of 300 lbs BOD5 per day. Per 

CDPHE criteria, planning for the expansion of the facility is required when the facility reaches 80% of the 

permitted hydraulic or loading capacity. The district’s permit is attached in Appendix B. 

 

 Existing Wastewater Flows 

 

To illustrate historical monthly flows for the district, Discharge Monitoring Report (DMR) data was obtained 

for 2018 through May 2022. All DMR data is attached in Appendix C. Master meter data was used to 

characterize historical flows for Crestone. Average annual and maximum month flows for the district, 

Crestone, and the total service area are summarized in Table 14. The existing permitted limit for hydraulic 

loading to the Aspen WWTF is 0.15 MGD. There have been no exceedances of the permitted limit, nor the 

80% or 95% threshold, in the previous five years. Figure 5 presents the influent flow data graphically. 

 

Table 14: Wastewater Influent Flow  

 
 

Year
Average Day 

Flow (MGD)

Max Month 

Flow (MGD)

Average Day 

Flow (MGD)

Max Month 

Flow (MGD)

Average Day 

Flow (MGD)

Max Month 

Flow (MGD)

2018 0.042 0.047 0.018 0.022 0.060 0.067

2019 0.051 0.067 0.021 0.025 0.073 0.090

2020 0.054 0.065 0.020 0.028 0.073 0.080

2021 0.059 0.086 0.022 0.031 0.082 0.102

2022 0.048 0.050 0.017 0.021 0.065 0.067

Average 0.051 0.063 0.020 0.025 0.070 0.081

Max 0.059 0.086 0.022 0.031 0.082 0.102

District Crestone Total Service Area



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 16 

 
Figure 5: Wastewater Influent Flow 

 

The district has experienced high amounts of infiltration and inflow (I&I) historically, however, maximum 

month flows have decreased throughout recent years due the district’s efforts to reduce I&I. Based on the 

almost five (5) years of collected data, the average wastewater flow for the district’s total service area is 

70,000 gallons per day (gpd). The maximum month flow occurred in November 2021 with a flow of 102,000 

gallons per day (gpd), approximately 68% of the rated capacity of 0.15 MGD. 

 

The estimated per capita flow was calculated using the existing population and both average day and 

maximum month flows. The calculation is presented in Table 15. The flow rate presented is the recorded 

wastewater flows at the treatment plant and therefore includes wastewater contributions from the Town 

of Crestone. The population presented includes the population of the Baca Grande Water & Sanitation 

District and the Town of Crestone. The calculation assumes that wastewater contributions from non-

residential sources are included in the per capita flow as these contributions are minimal in comparison to 

residential flows.  

 

Table 15: Wastewater per Capita Flow 

 
 

The calculated per capita per day flow is a relatively low flow compared to expected design values. This 

may be due to an overestimated population as population for the district was estimated using typical design 

values and not actual census data. The influent meter at the wastewater treatment plant is reliable and the 

data produced is expected to be accurate, therefore the total service area flow is not assumed to be low, 

Total Service 

Area Flow 

(MGD)

Population
Per Capita Flow 

(gpdpc)

0.070 1,743 40

0.102 1,743 59Maximum Month Flow

Note: Total Service Area flow is flow recorded at wastewater treatment plant and includes 

wastewater flows from Crestone. Population includes estimated Crestone population. 

Flow Condition

Average Day Flow



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 17 

instead only the per capita flow is possibly lower than actual per capita contributions.  

 

Because average day flows resulted in relatively low flows per capita, the maximum month flow was used 

for design calculations. The per capita flow rate determined using this method is closer to the estimated 

wastewater flow of 75 gallons per day per capita (gpdpc) as documented in CDPHE Regulation 43. Note 

that utilizing a design flow of 75 gpdpc will result in a significantly higher influent flow to the WWTP than is 

seen in actual, accurate recorded data, and is therefore not a method used in this report. 

 

 Existing Organic Loading  

 

Discharge Monitoring Report (DMR) data obtained for 2018 through May 2022 was used to identify BOD 

loading data for the district’s service area and is summarized in Table 16. All DMR data is attached in 

Appendix C. The permitted limit for organic loading to the Aspen WWTF is 300 lb BOD/ day. In the DMR 

table attached in Appendix C, all exceedances of this limit are highlighted in red, exceedances of 95% of the 

organic limit are highlighted in orange, and exceedances of 80% of the organic limit are highlighted in 

yellow. Figure 6 presents the influent organic loading graphically. 

 

Table 16: Wastewater Influent Organic Loading 

 
 

Year

Average Day 

Organic 

Loading 

(lbs/day)

Max Month 

Organic 

Loading 

(lbs/day)

2018 237 392

2019 245 374

2020 190 302

2021 180 232

2022 233 273

Average 203 315

Max 245 392



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 18 

 
Figure 6: Wastewater Influent Organic Loading 

 

The district has surpassed the allowable organic loading times over the previous five years. Modifications 

or expansions to the wastewater facility need to be considered and implemented to address this issue and 

maintain permit compliance.  

 

Based on the district’s permitted flow, the permitted loading was calculated based on an influent BOD 

concentration of 240 mg/L. DMR data shows that this concentration is not appropriate for actual 

conditions. DMR data attached in Appendix C shows that the actual average influent BOD concentration to 

the facility over the previous five years was 325 mg/L. Recent data shows an average influent BOD 

concentration of 465 mg/L (January 2022 through May 2022). 

 

This master plan will address the organic loading issue at the facility.  

 

5.2 PROJECTED WASTEWATER CHARACTERISTICS 

 

 Projected Wastewater Flows 

 

An annual population increase of 2.7% for the service area and 59 gpd per capita were used to identify 

estimated future maximum month flows for the service area and is shown in Table 17. The service area 

population includes the population of the district and the Town of Crestone. The flow per capita includes 

contributions from non-residential users. No significant increases in contributions from non-residential 

users is expected, therefore no additional future flows for non-residential users will be included beyond 

the 2.7% annual growth rate applied to the population.  

 



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 19 

Table 17: Projected Wastewater Flows 

 
 

Planning for facility expansion must begin at 80% of the permitted hydraulic capacity. Using these 

estimates, the facility is expected to reach 80% of the hydraulic capacity by 2026.  

 

 Projected Organic Loading  

 

To analyze future maximum loading to the district’s wastewater facility, the assumed annual population 

increase of 2.7%, previously calculated projected maximum month flow, and an average BOD concentration 

of 400 mg/L were used. Table 18 presents the maximum month annual loading for the district’s future 

service area. 

 

Table 18: Projected Organic Loading 

 
 

The 20-year projection for the maximum month influent loading to the Aspen WWTF is 0.18 MGD and 611 

lbs BOD per day. Both values exceed the existing influent permitted limits of the facility’s permit. The 

existing facility has already experienced exceedances of the influent organic loading limit. The system’s 

permitted loading capacity will need to be increased to provide adequate capacities for the district’s 

existing and future loading. 

 

  

Year
Service Area 

Population

Max Month Flow 

(gpd)
% Permitted Capacity

2020 1,743 102,000 68%

2025 1,991 116,513 78%

2030 2,275 133,133 89%

2035 2,599 152,093 101%

2040 2,969 173,745 116%

2042 3,129 183,108 122%

3. Percent Permitted Capacity based on existing permitted influent flowrate of 0.15 MGD.

2. Max Month Flow based on 59 gallons per day per capita.

1. Service Area Population growth based on 2.7% annual growth rate.

Notes:

Year
Service Area 

Population

Max Month Flow 

(gpd)

Influent Organic 

Loading (lbs/day)
% Permitted Capacity

2020 1,743 102,000 340 113%

2025 1,991 116,513 389 130%

2030 2,275 133,133 444 148%

2035 2,599 152,093 507 169%

2040 2,969 173,745 580 193%

2042 3,129 183,108 611 204%

4. Percent Permitted Capacity based on existing permitted influent oragnic loading of 300 lbs/day.

3. Influent Organic Loading based on 400 mg/L influent BOD concentration.

2. Max Month Flow based on 59 gallons per day per capita.

1. Service Area Population growth based on 2.7% annual growth rate.

Notes:



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 20 

5.3 WASTEWATER SYSTEM - EXISTING FACILITIES 

 

The district’s wastewater treatment facility is located south of Crestone in the Luis Maria Baca Grant No. 4. 

The collection system is approximately 68 miles of gravity sewer, 9.5 miles of force mains, and 798 

manholes. The collection system also includes four lift stations.  

 

The district owns and maintains the Aspen Institute Wastewater Treatment Facility (WWTF). The WWTF is 

permitted for a hydraulic loading rate of 0.15 MGD and an organic loading rate 300 lbs BOD per day. The 

primary treatment system includes a headworks building with an automatic mechanical fine screen and grit 

removal system with a manual bypass bar screen. The system uses a flow equalization basin and influent 

pump prior to being conveyed to two (2) secondary treatment trains. Influent conditioning and waste 

sludge storage is completed using a Fluidyne ISAM Basin, or anaerobic selector tank. A surge anoxic mix 

(SAM) reactor is used to equalize influent flow prior to pumping to a Sequencing Batch Reactor (SBR). 

Decanted effluent flows into a post equalization basin. The system uses UV for disinfection and magnesium 

hydroxide for pH adjustment before discharging to an Unnamed Dry Wash Tributary to South Crestone 

Creek. Solids are pumped to the system’s recently constructed drying beds. 

 

 Collection System 

 

The wastewater collection system that feeds the Aspen Institute Wastewater Facility consists of 

approximately 68 miles of gravity sewers and 9.5 miles of force mains, which primarily consist of PVC pipe, 

however Chalet 2 has a significant amount of asbestos cement pipe. The system has four lift stations each 

equipped with 2 pumps and 798 manholes located throughout the collection system. A process flow 

diagram of the district’s collection system is shown in Figure 7. Details of the wastewater collection system 

and service area are attached in Appendix A.  

 

Figure 7: Collection System Process Flow Diagram 

 
 



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 21 

There are four lift stations within the district’s wastewater collection system. Table 19 documents the 

details of the lift stations based on best available information.  

 

Table 19: Lift Station Summary 

 
 

According to historical information provided by the district, the Stables Lift Station receives the most flows, 

and peak flows are approximately 69% of the approved CDPHE capacity. Dharma Ocean Lift Station 

experiences the lowest flows and serves primarily to the Dharma Ocean Center. The Mobile Home Estate 

Lift Station services the Casita Park zone, and the Stables Lift Station services the area of the Stables Lift 

Station but also collects flows from the Dharma Ocean and Wagon Wheel Lift Station.  

 

The district has access to a 75 kilowatt (kW) portable generator with a 300-gallon fuel tank for emergency 

purposes. Currently, only Stables Lift Station and Dharma Ocean Lift Station are equipped with a quick 

connect for easy hook-up. The Mobile Home Estate Lift Station has its own designated emergency backup 

generator. No other lift stations have dedicated emergency power backups on site, which could lead to 

sanitary sewer overflows if power to the lift station cannot be restored quickly. The district also has a 

vacuum-truck capable of hauling 2,000 gallons in the event of an emergency.  

 

 Inflow & Infiltration 

 

The district has historically had problems with significant inflow and infiltration (I&I) in the collection 

system. The presence of I&I is apparent based on spikes in influent flow to the treatment plant during 

summer months when runoff is high and rain events are more common. Since 2014, the district has taken 

steps to reduce the amount of I&I in the system by inspecting, identifying, and rectifying sections in the 

collection system that are contributing to I&I. This includes manhole infiltration via groundwater or surface 

water, or sewer main replacements. The effects of I&I have been significantly reduced over the previous 

years and has not been shown to be a major contribution to the collection system over the previous three 

years.  

 

I&I was assessed in the Fact Sheet of the most recent permit for the facility, issued on October 31, 2019. 

The fact sheet states that the facility does not exhibit excessive infiltration as defined by CDPHE. The 

discharge permit and fact sheet are attached in Appendix B.  

 

 Wastewater Treatment Facility 

 

The district owns and maintains the Aspen Institute Wastewater Treatment Facility (WWTF). The WWTF is 

permitted for a hydraulic loading rate of 0.15 MGD and an organic loading rate 300 lbs BOD per day. The 

facility discharges to an Unnamed Dry Wash Tributary to South Crestone Creek under Colorado Discharge 

Permit System (CDPS) Permit Number CO-0046914. This permit was issued on October 31, 2019 and will 

expire on November 30, 2024. The discharge permit is attached to this report in Appendix B. The site 

approval number for the facility is 4687. The most recent improvements to the facility occurred in early 

2018, which mainly consisted of a new headworks building and grit removal equipment.  

 

Wastewater from the collection system enters the headworks building, which consists of a mechanical fine 

screen, manual bypass bar screen, and grit removal system. Screenings from the mechanical bar screen are 

Lift Station No. of Pumps HP
Firm Pumping Capacity 

Flow Rate (gpm)
Operating Volume (gal)

Overflow Storage 

Volume (gal)

Estimated Peak Daily 

Flows (gpd)

CDPHE Approved Peak 

Capacity (gpd)

Dharma Ocean 2 20 180 957 1,253 12,025 260,000

Mobile Home Estate 2 8 74 504 2,829 26,404 106,000

Wagon Wheel 2 40 220 466 1,375 41,566 317,000

Stables 2 20 180 955 88,000 177,696 259,200



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 22 

collected in a dumpster bin for landfill disposal. Grit is collected in the grit chamber and operation staff 

manually remove grit periodically as needed.  

 

Screened wastewater then enters a flow equalization and influent pump station. The influent pump station 

pumps wastewater to the secondary treatment building, which contains the Fluidyne Integrated Surge 

Anoxic Mix (ISAM) process. Influent wastewater enters a large anaerobic chamber for primary settling of 

solids and some colloidal organic matter.  

 

Wastewater then overflows into the Surge Anoxic Mix (SAM) chamber, followed by the sequencing batch 

reactor (SBR) process. The Fluidyne SBR process is a continuous flow process that combines a four-step 

phased sequenced treatment process controlled by the Programmable Logic Controller (PLC) system. The 

phases include fill, aerobic react, settling, and effluent decant per cycle, and cycles repeat throughout the 

day. 

 

Air is supplied to the SBR via an aspirating air system from the old pumps that feed the SBR tanks, which 

pull in air during the liquid transfer. This is an inefficient aeration system for the SBR and forced aeration 

would provide a higher oxygen transfer efficiency (OTE) as well as additional treatment capacity and 

operational flexibility. Motive submersible pumps provide the mixing for the SBR and SAM process. A 

portion of the mixed liquor suspended solids (MLSS) is returned from the SBR to the SAM tank for 

denitrification. Magnesium hydroxide is added directly to the SAM basin for pH adjustment.  

 

Decanted flow enters an effluent post equalization tank for flow equalization and to pump constant flow 

for UV disinfection. Effluent flow is then sampled and metered prior to effluent discharge to an unnamed 

dry wash tributary to South Crestone Creek.  

 

Table 20 details the equipment at the Aspen Institute Wastewater Treatment Facility. A process flow 

diagram of the treatment process is shown in Figure 8. A site plan of the plant is displayed in Figure 9. 

 



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

 23 

Table 20: Aspen Institute Wastewater Treatment Plant Characteristics 

 
 

Equipment Parameter Value

Permitted Flow 0.15 MGD

Permitted Organic Loading 300 lbs BOD per day

Capacity 3.0 MGD

Manual Bar Screen (Bypass) 

Capacity
0.7 MGD

Grit Concentrator Capacity 0.54 MGD

Number 1

Capacity 22,000 gal

Number 3

Type Grinder

HP 2

Operating Point 53.5 gpm @ 33 ft TDH

Number 2

Volume 55,000 gal  (total)

Area 13 ft x 18.5 ft (each)

Maximum Side Water Depth 14 ft

Design SRT 22 days

Design % VSS Destruction 60%

SAM Number 1

Volume 22,800 gal

Area 8 ft x 38 ft

Maximum Side Water Depth 14 ft

Number 2

Volume 100,000 gal (total)

Area 26 ft x 18.5 ft (each)

Maximum Side Water Depth 14 ft

Retention Time 16.1 hrs

Number 1

Volume 16,000 gal

Area 4 ft x 38 ft

Maximum Side Water Depth 14 ft

Volume 250,000 gal

% Solids 3.50%

Number of Beds 2

Loading Rate 18 lbs/sf/yr

Bed Dimensions 70 ft x 35 ft

Type of Device Magentic FM

Size 8-inch

Range of Flows Measured 0.0003-0.445 MGD

SBR

Post Equalization Basin

Solids Holding Pond

Sludge Drying Beds

Influent & Effluent 

Monitoring

Wastewater Treatment Plant

Machanical Fine Screen

Equalization Basin

Equalization Basin Pumps

ISAM

Surge Tank



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

     24 

 
 

Figure 8: Wastewater Treatment Plant Process Flow Diagram 



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

25 

 
Figure 9: Aspen Institute WWTF Site Plan 

 

 Biosolids Management 

 

Sludge from the ISAM tanks (anaerobic tanks) is conveyed through a 6-inch PVC gravity line to the sludge 

holding pond using a manually operated trash pump and flexible hose. The supernatant is periodically 

pumped back to the head of the plant. The district has recently installed two new sludge drying beds to 

handle the settled sludge from the sludge holding pond. The district periodically pumps settled solids to 

the two sludge drying beds using the same trash pump that is used to convey sludge from the ISAM to the 

sludge holding pond. Dried solids can be removed from the sludge drying beds using a skid steer and are 

hauled for landfill disposal. An underdrain system was installed below the drying beds for returning pressate 

back to the head of the wastewater facility.  

 

The ISAM wastes to the sludge holding pond based on operator control, as this is a manual operation. The 

sludge wasting rate is not currently metered. The volume of the sludge holding pond is approximately 

250,000 gallons. The facility generates approximately 150,000 gallons, or 43,000 pounds, of sludge per year 

based on the permitted design capacity of the SBR treatment process. The maximum surface loading rate 

per CDPHE Design Criteria is 20 pounds per square foot of drying bed area per year. Each of the two sludge 



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

26 

drying beds has a surface area of approximately 2,450 square feet (70-ft x 35-ft). The surface loading rate 

is approximately 18 pounds per square foot per year. The beds are piped in parallel so that each bed can 

be operated independently. Each bed can accommodate six drying cycles per year, totaling approximately 

3,600 pounds per drying cycle.  

 

 Wastewater Treatment Facility Deficiencies 

 

• Influent Organic Capacity at the Aspen Institute WWTF 

The existing influent organic limit at the WWTF is 300 lbs BOD per day. Based on the influent 

hydraulic loading of 0.15 MGD, this was calculated based on an influent BOD concentration of 240 

mg/L. Historic monitoring data shows that this is not appropriate for existing service area 

conditions. The influent organic loading rate has been exceeded numerous times over the previous 

five years and needs to be addressed. 

 

• Automated Waste Activated Sludge (WAS) Pumping 

Sludge from the ISAM tanks (anaerobic tanks) is conveyed through a 6-inch PVC gravity line to the 

sludge holding pond using a manually operated trash pump and flexible hose. The district 

periodically pumps settled solids to the two sludge drying beds using the same trash pump that is 

used to convey sludge from the ISAM to the sludge holding pond. Manual WAS pumping is 

operationally intensive and best practice is to utilize automated WAS pumping. Installing 

permanent pumps to waste solids from the anaerobic selector tanks to the sludge holding pond, 

then from the sludge holding pond to the sludge drying beds, could decrease operator attention 

and allow for process optimization.  

 

• WWTF Instrumentation & Controls Upgrades 

There are several instrumentation and controls upgrades that are recommended for the WWTF as 

a part of the process optimization effort. These include, but are not limited to, replacing the 

programmable logic controller (PLC) for the SBR, adding oxidation reduction potential (ORP) and 

dissolved oxygen (DO) probes to the SBR basins, and updating the SCADA system to allow for 

remote control of the basins. These updates would allow operators to set control points for the 

various functions of the SBR, including decanting, air on, and air off to optimize the process and 

maximize organic oxidation and nutrient removal.  

 

• SBR Decanter Improvement 

According to the district, the decanting mechanism from the SBR to the post-equalization tank 

needs to be improved. It is recommended to replace or improve the decanting process to reduce 

solids leaving the SBR tank as part of the overall process optimization effort within the WWTF. A 

floating decanter is a good alternative to evaluate for replacing the existing fixed decanters.  

 

• UV System Redundancy 

The existing UV system is a single train. This does not allow for the system to be fully brought down 

for maintenance and repair purposes. To allow for operational and maintenance flexibility, a fully 

redundant UV system (second treatment train) is needed.  

 

• Headworks Building HVAC System 

Based on site observations and input from the district, the HVAC system in the headworks building 



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

27 

should be upgraded. This is important for the health and safety of those working in the facility, as 

well as protecting the capital assets in the headworks building.  

 

• Secondary Process Building Condition 

District staff have reported the presence of mold in the existing secondary process building. This 

can cause unhealthy working conditions could be contributing negatively to the health of staff. 

Additionally, the existing building does not abide by proper electrical codes to meet explosion proof 

requirements.  

 

5.4 WASTEWATER DISCHARGE PERMIT COMPLIANCE 

 

The Baca Grande Water & Sanitation District’s Aspen Institute Wastewater Treatment Facility (WWTF) 

discharges to an Unnamed Dry Wash Tributary to South Crestone Creek under Colorado Discharge Permit 

System (CDPS) Permit Number CO-0046914. This permit was issued on October 31, 2019 and will expire on 

November 30, 2024. The discharge permit is attached to this report in Appendix B.  

 

Discharge Monitoring Report data for the facility is attached in Appendix C. Exceedances of permitted limits 

are highlighted in red. Effluent violations over the previous five years of data include BOD, TSS, E. coli, 

Ammonia, and Total Residual Chlorine (TRC), though the facility generally maintains compliance with 

effluent limits.  

 

The facility has not exceeded the influent hydraulic loading of 0.15 MGD, nor has it violated the 80% 

threshold of this limit. The influent organic loading limit of 300 lbs BOD per day has been violated three 

times since 2018. Exceedance of the influent organic limit and the 80% threshold is a consistent issue at 

the facility and should analyzed and addressed. The facility will need to be re-permitted to a higher influent 

organic loading limit, which may require improvements to the system. This will be discussed later in this 

report.  

 

5.5 FUTURE DISCHARGE PERMIT ANALYSIS 

 

The Aspen Institute Wastewater Treatment Facility (WWTF) discharges to an Unnamed Dry Wash Tributary 

to South Crestone Creek, which is stream segment CORGCB03. The designation for this segment is 

Reviewable, and the Classifications are: Aquatic Life Warm 1, Recreation Class E, Agriculture, and Water 

Supply. The low flow of the receiving stream is 0 cfs.  

 

The facility is eligible for permit certification under CDPS General permit COG591000. The district should 

pursue a general permit certification during the next permit application cycle instead of extending the 

existing individual permit. This is a less costly option for the district, and also allows quicker processing and 

more flexibility for permit modification. 

 

Using the general permit as guidance, it is estimated that the district would be issued a future effluent total 

inorganic nitrogen (TIN) limit of 7 mg/L and an effluent total phosphorus (TP) limit of 0.7 mg/L. 

Consideration of these future regulations should be given when analyzing improvements to the existing 

treatment plant to better understand the longevity of the existing or improved facility. Based on the current 

testing and performance, the facility will not be capable of consistently meeting these limits without 

modifications or improvements.   



 WATER & SEWER MASTER PLAN UPDATE 

BACA GRANDE WATER & SANITATION DISTRICT 

 

28 

6 ASSESSMENT OF PROPOSED IMPROVEMENTS 

 

This report will focus on projects that must be completed to remain in compliance with industry standards 

(such as water loss) and/or CDPHE regulatory requirements within the next five years. The following 

sections document areas of concern in the district’s system that require attention within the 0-5 year 

planning period.  

 

6.1 DISTRIBUTION SYSTEM WATER LOSS 

 

As shown in Table 6 of this report, the average water loss in the distribution system is calculated to be 44%. 

Losses range from 14% to 68% and appear to be higher in the winter when compared to summer months. 

Water losses for the system exceed the maximum acceptable water loss of 10-15% for every month except 

for June. 

 

Water losses in the system are a result of watermain breaks, meter reading and calibration errors, and 

unaccounted water consumption. The installation of new meters throughout the water mains in the 

distribution system will not assist with the identification of areas of water loss. The distribution system is 

well looped, meaning water is delivered from multiple locations. Due to this, it is very difficult to isolate 